

OHIO DEPARTMENT OF TRANSPORTATION PCC INSPECTOR DAILY REPORT

Sample ID		JMF	
Material Code		Alt Contract ID	
Prod/Supp Code		Date	

	BRAND/PRODUCT	QTY OZ/CY
LOCATION	AEA	
CEMENT P/S	ADMIX1	
FLY ASH P/S	ADMIX2	
GGBF SLAG P/S	ADMIX3	
MICRO SI P/S	ADMIX4	

LOT/SUBLOT						
TEST QTY						
BATCH TK #						
CEMENT WT						
FLY ASH WT						
GGBF SLAG WT						
MICRO WT						

FA BATCH WT						
FREE MOIST %						
FA SSD WT						

CA1 BATCH WT						
CA1 FREE MOIST %						
CA1 SSD WT						

A2 BATCH WT						
A2 FREE MOIST %						
A2 SSD WT						

A3 BATCH WT						
A3 FREE MOIST %						
A3 SSD WT						

A4 BATCH WT						
A4 FREE MOIST %						
A4 SSD WT						

BATCH WATER (lbs)						
FIELD WATER ADDED (lbs)						
W/CM RATIO						
TOTAL BATCH WT						

SIGNATURE / DATE _____

REMARKS: _____

OHIO DEPARTMENT OF TRANSPORTATION PCC AIR / SLUMP / YIELD / STRENGTH

Sample ID		Status	
Material Code		Material Name	
Prod/Supp Code		Prod/Supp Name	
Test Method		JMF	
Sampler		Effective Date	
Intended Use			
Control Number		Sample Type	
Sample Date		Rep Qty	
Test Number		Alt Contract ID	

TEST QTY		AIR %	
BATCH TICKET #		SLUMP IN	
DATE/TIME OF TESTING		BATCH WT LBS	
LOCATION OR STATION			
PCC TEMP F		WT / CU FT	
CYL or BEAM		ACTUAL YIELD CU FT	
CYL MOLD SIZE			

	CYL 1 / BEAM 1	CYL 2 / BEAM 2	CYL 3 / BEAM 3
SPECIMEN #			
DATE TESTED			
AGE			
STRENGTH PSI			
TRACKING #			
FINAL RESULTS			
TYPE OF FRACTURE			

	CYL 4 / BEAM 4	CYL 5 / BEAM 5	CYL 6 / BEAM 6
SPECIMEN #			
DATE TESTED			
AGE			
STRENGTH PSI			
TRACKING #			
FINAL RESULTS			
TYPE OF FRACTURE			

SIGNATURE / DATE _____

REMARKS: _____

